
TOM GREEN 

SCHLEICHER 

SUTTON 

EDWARDS 

KINNEY 

GILLESPIE COUNTY 

REGIONAL WATER MANAGEMENT 

PLAN 

CONCHO 

McCULLOCH SAN SABA 
BELL 

LAMPASAS 

MENARD 

MASON LLANO 

KIMBLE 

REAL 

UVALDE 

PREPARED BY 

HILL COUNTRY UNDERGROUND WATER CONSERVATION DISTRICT 

in association with 

BLACKWELL, LACKEY & ASSOCIATES INC. 
McGINNIS LOCHRIDGE & KILGORE LLP 

April 1995 



TABLE OF CONTENTS 
Page 

EXECUTIVE SUMMARY ................................................................................................................. ESI 

SECTION I INTRODUCTION ......................................................................................................... I-I 
Objectives ..................................................................................................................................... I-I 
[...]
.... M~n.(~iJ?.~.r... .................... .L ...... ? .•. 1.~~ .. .L. ... ?.!.~~.?. .. .L ... ?. .• ?.~.~ .. l.. ..... ?. .• ~.~.?. ...... ?. ... Q?..? .. .L .... ?. ... ~.~.~ .. l.. .... ?.!.~~? ... L ..... ? .• ~.~~ .. . 

.... ~.~~~~.~ .......................... J ......... 1 .• ?..~.~ ... f .... J.,.~Q~·+ .. ...! .• ?.9..~+ ....... 1 .• ?.9..~ .... ...1 ... ~~i .. , ....... 1 .• ?.9..g+ .... J.!.~Q~ ... , ...... J .•. ?.Q~ .. . 

.... Cive5iaci< ........................ l ......... 1':s.35"'1" ... 1.".'!53s ... \" .... {s·3·i5"\" ...... 1':5.3'5' ...... {535 .. \" .... {s.35"!" .... 1.".'!53s .. l"' .... f53s .. . 
:::t.i?.~~l~::::::::::::::::::::::::::::::::r:::::::~:;~:~:~::r::::~;:~1II::::§:;?.~~::r:::::::~:§f$.:: ::::§39.?:I::::§:3~:?::r::::~;:~?.~fi::::::~;§:~~::: 

Gillespie County 
... r.~t~i·~ .............................. r ...... :r:·989"T ... a:5·2a .. r .. ·9:·41'1 ... ! ..... 1.a:·a76 ........ :r:·:r:r6 ... ! ...... a:·a64"! ....... 8:6·5a-T ..... 9.;1·92 .. . 

Hill Country Underground Water Conservation District 
Regional Water Plan 

Page6-1 



ALTERNATIVE 1- CONTINUE PRESENT POLICIES 

This alternative is predicated on the assumption that regional surface and ground-water supply 
systems are adequate throughout the life of the plan. Furthermore, a regional water supply system 
will not be developed. The City of Fredericksburg will continue to be the primary user of ground 
water in the County. The ground-water users outside of Fredericksburg will continue to draw from 
their water supply aquifers. 

In the future, ground-water management will become a very important component to any regional 
water supply plan. This would entail the development and pumpage of future ground-water fields in 
some coordinated manner to maximize yield while minimizing the effect on ground-water depletion. 
The City of Fredericksburg will be doing this in the beginning of the Summer of 1995 when their new 
Ellenburger well field will be brought on line. Presently, the City gets nearly 90% of its water from six 
Ellenburger wells in a well field to the south east of Fredericksburg. Over the years this has caused 
some significant water level declines there. Their new field will allow the City to better manage their 
water resource by pumping from one field and allowing the other to recover. 

This type of ground-water management will need to be utilized to a greater degree in the future and 
may need to be adopted by those who commercially irrigate. The various growers in the area who 
irrigate could in the future coordinate by forming some type of irrigation cooperative that could 
develop irrigation schedules within the County to maximize yield and minimize depletion. 

Within Gillespie County some aquifers would be better suited to this type of management than 
others. As an example, the high yielding Ellenburger and Hickory aquifers could be developed more 
efficiently than the low to moderate yielding Edwards and Hansell aquifers. Apart from preferentially 
developing those areas where these aquifers have moderate ground-water yielding characteristics 
into small population (i.e. subdivisions) and commercial centers it is doubtful that these units could 
be managed on a regional basis. On the other hand, the Ellenburger and possibly the Hickory could 
be developed and managed regionally. In this Study, various areas within the County have been 
highlighted to show where these aquifers have good ground-water yielding potential. These areas 
could be developed into well fields from which water could be transported to areas that have little to 
no ground water, or to the highly populated centers within the County. 

This type of ground-water management in conjunction with conservation and utilization of surface 
water either as a secondary drinking water source or as recharge to the aquifers within the County 
will ensure that water is available through the next century. 

The City of Fredericksburg will continue to pump from the Ellenburger Aquifer and will store water in 
storage tanks as they do today. With the development of a good conservation program coupled with 
a good water reuse program/system, the City of Fredericksburg should be able to meet the demands 
of the future. 

As previously mentioned in Chapter 4, the City produces annually on the average of 1.8-2.0 million 
gallons per day from six wells within the Ellenburger field. The HCUWCD estimates that to keep 
pumping levels above the cavity zone in the Boerner #5 well, annual pumpage should be limited to 
an average of 1.6 - 1.8 million gallons per day. Therefore, in response to the pumping levels at the 
City field, the City of Fredericksburg in the summer of 1993, purchased additional property 
approximately 3 miles to the east of the field. A six test well drilling program and subsequent 

Hill Country Underground Water Conservation District 
Regional Water Plan 

Page6-2 



pumping test indicate that 2-4 million gallons per day capacity is available at this new site. This field 
will be brought on line by the summer of 1995, and will augment the nearly 2 million per day average 
currently being produced from six wells in the existing City Ellenburger field. This will reduce the 
demand presently placed on the existing well field and ensure that pumping levels stay above the 
cavity zone for the foreseeable future. If additional ground-water resources are developed separate 
from the two fields described above, this should provide the City of Fredericksburg with an additional 
water supply that should accommodate their needs through the year 2030. 

ALTERNATIVE 2- TREAT AND IMPORT EXCESS WATER FROM LCRA 

The central Texas region typically receives low amounts of precipitation while having relatively high 
evapotranspiration rates. These conditions, combined with soils possessing a low permeability rate, 
result in only small amounts of continuous runoff. Heavy runoff for limited periods during times of 
intense storms is also representative of the area. The intense ground-water use throughout the 
region has significantly reduced both the levels of and well pumpage yields from the available 
aquifers. These events have increased the public's awareness of the fact that our water resources 
are limited and the trends of its use is changing. The State's total yield of ground and surface water 
resources is estimated to be 16 million acre feet per year and are currently 75 to 80 percent 
developed. Texas has experienced a state-wide decline in the total irrigated acreage (approximately 
670,000 acres during the period between 1985 and 1989) while the population has continued to 
increase, causing a shift in water use from agricultural to municipal and industrial (M&I). 

In the past, ground water has been utilized to satisfy the demands for M&l uses throughout the 
region, however, the aquifer can only supply a limited amount of water before it is in danger of 
depletion. 

The basic tenet of this alternative is that a water treatment plant and transmission line from LCRA to 
the City of Fredericksburg can be developed and constructed to supply the city with an additional 
water supply. 

The assumptions for this alternative are: 

1. The city would utilize waters from LCRA that would equal 50% of their demand. 
2. LCRA would treat the water at Marble Falls and deliver treated water to the City of 

Fredericksburg. 
3. A transmission main would be constructed in the Highway Right of Way of US 

Highways 281 and 290 to deliver the water to the City. 
4. Ground waters not utilized by the City would be available for non city use. 

Table 6-2 is a summary of the projected connections, customers to be served, WTP capacity and 
projected water usage for the City of Fredericksburg. Water Treatment Plant sizing is based on the 
Texas Natural Resource Conservation Commission's (TNRCC) minimum criteria of 0.6 Gallons Per 
Minute per Connection, for peak day water needs. Average water usage through the plant, was 
based on the average daily demand of 390 Gallons per Connection per Day, plus a 10% add on 
factor for system water loss in the delivery system. The average water use in this situation equates 
to approximately one-half of the peak day usage requirements. 

Hill Country Underground Water Conservation District 
Regional Water Plan 

Page6-3 



YEAR I 
1 
i 
1 

TABLE 6-2 

PROPOSED TREATMENT PLANT CAPACITY 

TOTAL SERVICE l 
CONNECTIONS I 

50% OF SERVICE I 
CONNECTIONS i 

! 
; 

TNRCC CRITERIA j AVERAGE WATER 

FOR CAPACITY 1 
j USE 2 

(MGD) i (MGD) 

2000 ! 3,370 ! 1,685 ! 1.50 ! 0. 725 
••••••••••••••••••••••• .,:.. •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• ~ •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• J •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• ~ •••••••••••••••••••••••••••••••••••••••••••••••••••••••• 

2010 I 3,560 I 1,780 I 1.541 o.765 
·······················+···························•·•·••••·••••·••······•••••·•·•··•••••••••••••••••••••••••••••·••••••••••••••·················I•·•··••····•·••••••••••••••••··••···························(··••••••••································•••••••••••·•· 

2020 I 4,030 I 2.0151 1.751 o.865 ·······················+····················· .. ······""'""'""""'"''''"'"""""'t·· .. ••• ..................................................... l··· ......................................................... ( ....................................................... . 

2030 I 4.3oo I 2,150 I 1.851 o.920 

1) Projection based on TNRCC criteria of 0.6 Gallons per Minute per Connection for 
minimum peak day production 

2) Projection based on 1993 average usage of 390 Gallons per Connection per Day with 
10% water loss through the proposed system. 

Based on the projected demands a 2 Million Gallon per Day initial water treatment plant is required 
to meet the proposed demands. 

The initial treatment capacity of 2 MGD will provide system capacity until the year 2040. Key 
components of the treatment facility are sized in Table 6-3. 

On-site storage of approximately seven (7) days has been planned for it to provide flexibility in the 
operation of the delivery system from Marble Falls. Sizing of the treatment units is based on TNRCC 
criteria for public water system design. Coagulant chemicals of aluminum or iron salts (alum or ferric 
chloride) and polymer are proposed for sedimentation. The turbidity and sediments will be removed 
by addition of the coagulant chemicals and settling through an upflow, solids contact clarifier. This 
unit minimizes process sizing, while saving chemical costs, by its ability to recirculate settled sludge 
to aid in water treatment. Final treatment will be through mixed media gravity filters to insure 
thorough treatment performance. Chlorine and ammonia will be used as disinfectants prior to on-site 
storage of the treated water in a clearwell. 

Hill Country Underground Water Conservation District 
Regional Water Plan 

Page6-4 



TABLE 6-3 
KEY COMPONENT SIZING 

COMPONENT SIZING 

::::~~~::f.Ii?.i!.::~:~~~::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::::?.::M:GP.::~:I4.9.9.::G:?.!l9.:Q~:P.:~:r.:M.!6~:!~::::::::::::::::::::::::::::::::::::::::: 
Number of Connections (@ ! 2,333 Connections 

... .9.:§.G.P.M!9.9.D.Q~~~!9..QL ...................................................... .L ................................................................................................................................... . 
Average Water Usage ! 390 Gallons/Day/Connection = 0.91 MGD -1 

i MGD ................................................................................................................... ; ..................................................................................................................................... . 
On-Site Raw Water Storage i 7 Days = 3 Million Gallons 

BOOSTER PUMP AND GROUND STORAGE FACILITIES 

The third stage of the treatment process is the Ground Storage and Booster Pump Station Facilities. 
Although it is proposed to deliver water to existing users (City of Fredericksburg) who already have 
storage facilities and pumping stations, additional booster pumps and storage facilities are needed 

Table 6-4 indicates the improvements required for this phase of construction. These improvements 
have been sized for demands in the year 2040. 

TABLE 6-4 
BOOSTER PUMP I GROUND STORAGE FACILITIES 

ITEM # DESCRIPTION QUANTITY COSTS 
· 1 ! Marble Falls Treatment Plant ! - 2 MGD ! - 3,250,060 
··•·••••·········••••••·····t····•••••••••·····•••••••••·········••••••••••·····••••••••••········•••••·•···········•••C•••··········•••••••·············•·••••••••••••·I······•·••·••••••••••········•·•·•••••••·•················•·••••••······· 

2! 16" Transmission Main ! 275,000 LF! 13,200,000 

:::::::::::::::::::::::~:T:~~:~~:~~E:l:>.~~e1.~~E~~~ii~::~~:~E~~~~~::::T::::::::::::::::::::::::::~::~~:g::T::::::::::::::::::::::::::::::::::::::::::4.;§g9.;:9.9.9::: 
........................... J ......................................................................................... J ............................................... J ........................................................................ . 

! Total Capital Costs ! ! 20,450,000 

TREATED WATER DELIVERY SYSTEM 

Delivery of the water to the City of Fredericksburg will be through a 16" transmission mains. Sizing 
is based on delivery of 1 gpm/connection with minimum pressure maintenance of 40 PSI residual. 
Design year is projected at 2040. Final sizing and location will depend on system requirements. 
The delivery points to each customer will be to their existing water production facilities. Preliminary 
sizing is based on $3/in-ft pipe diameter. Unit costs include contingency, engineering and survey. 

Hill Country Underground Water Conservation District 
Regional Water Plan 

Page 6-5 



TABLE 6-5 

OPERATIONAL COSTS 

Description . Costs I 
···RawWater··cas15··;;·················T········a:T7T·····P·Ei;: .. {6oifi3a·iiai15 ... 
···oEi.ii~EiiY .. ca5i5 ............................... t" ....... a.:1Kt······Per.{a·aa··i3a·iiai1·5 ... 
···clieili·i·car-cCisis···························t·········a·:aa··t .. ····p;;;:·{a·aa .. i3ai.iai1·5 .. . 
....................................................................... .,;. ...................... .; ...................................................... . 

Electric Costs ! 0.28 ! Per 1 ,000 Gallons 

···ca·6c;;:··cas15····································-r·······o-:75·l····Per.{6aa··i3a'iiai15 ... 
······································································-~·-·····················.;. ...................................................... . 
Other Operational Costs i 0.20 i Per 1,000 Gallons 

···:rata'i··aperati.ai1.ai .. co·si:s·-t·····$1··:s1···t····Per·1·;oo·o·Gai·io.i15 ... 
i ! 

• excess yield 

TABLE 6-6 

CAPITAL COSTS/ COSTS PER 1,000 GALLONS 

Description Costs! 

Marble Falls Treatment Plant $0.63 ! Per 1 ,000 Gallons 

···::rrai15mi55io·n··Mai·n·············································-r·····$:z·:sfj .. ·····p;;;:··{a·aa .. i3aiiCii15 ... 
····s·ooster.Pu.ITii:iisio.ra9Ei .. i=.aciiiiiEi.5 .......... l ..... $ii.7a .. t······p·;;;:··{a·aa··i3a'iiCii1.5 ... 

: : 
·································································································~·-····················-~·-······················································ : : 

: : 
i : 

Total Capital Costs ! $3.98 i Per 1,000 Gallons 
: ! 

Note: If capitalized over a multi-year bond period, costs per 1,000 gallons will be reduced. 

The total capital and operational costs to deliver water is $5.59 per 1 ,000 Gallons. 

Hill Country Underground Water Conservation District 
Regional Water Plan 

Page6-6 



ALTERNATIVE 3- PURCHASE ADDITIONAL WATER RIGHTS AND DEVELOP SURFACE 
WATER STORAGE 

This alternative will require the City of Fredericksburg to purchase additional water rights and 
develop a surface water impoundment. As previously mentioned, the City of Fredericksburg currently 